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TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,
DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)
Test report as per IS : 15298 (Part-2):2016
Report No : A1809380 Dated: 18.10.2018
Ref. No. :NA Dated: N.A.
Customer Name : Hindustan Rubber & Plastic Industries.
Customer Address : Plot no D1 & D-2,U.P.S.1.D.C Site-B,Industrial Area,Sikandra,Agra
Telephones : N.A. :
Fax :NA.
Email : hrpi_shoes@yahoo.com.
PART: A - PARTICULARS OF SAMPLE SUBMITTED

Nature of Sample : Personal Protective Equipment (Safety Footwear)
Material Description : Upper-Leather, Quarter Lining- Non Woven Textile, Vamp Lining-Non Woven Textile,

Tongue- Synthetic, Insole- Woven Textile, Sock- Synthetic, Outsole- Single density PU.

Grade/Variety/Type/Class/Size : Design-A, Class-I, Size-10.

Brand name :N.A Declared values tNA

Code No :NA Batch No. & Date of manufacture : N.A

Quantity : 5 Pairs Mode of Packing : Cartoon box.
BIS seal :NA Letter signature by : N.A.

Date of receipt :29.09.2018 Any other Information : NAL

PART: B- SUPPLEMENTARY INFORMATION

a) Reference to sampling procedure, wherever applicable: NA
b) Supporting documents for the measurements taken and results derived like graphs, table, sketches and photograph: if any: NA
¢) Deviation from the test methods as prescribed in relevant 1SS8/Work Instruction, if any: NA

Test Results relate only to the samples tested.

Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319 P !~/
Report should not be produced in piece meal. TR _"?; +A1809380/ :
Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports. s Pag*m-x_;gf‘_s__%

Laboratory : B-100, Phase-ll, Noida-201305 (U.P.) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI1485LIZC)
Contact:9210919525, 9810281818, Ph.:0120-4559212, 4208641, 4208603, Fax : 0120-4324818
* E-mail : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com | Website : www.atharvalabs.com’




TEST REPORT

Format No ALPL/5.10.2

(BIS & NABL ACCREDITED AND RITES, NAVY,

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

PART: C- Test Result

Sl. No. | Name of the Test Size of | Clause no Unit Test Value | Specified Requirement | Conformity
shoe Obtained
1 Classification of shoe Code designation-I (Footwear made from leather and other materials, excluding all-rubber
or all-polymeric footwear)
2 Design 10 52 -- Design A Ilustrated in figure 3 of Conform
IS 15298(Part 2 ):2016
a Height of Upper (h) 10 52.2 mm 89.6 <117 Conform
Table -4
b Seat region 10 523 -- The seat region was The seat region shall be Conform
closedand There was|  closed. There shall be no
no holes other than to | 1,510 gther than to form seams
form seams below the iy .
i HeighE given Vbclow the minimum height
for design A in table | &IVen for design A in table 10
10
3 Whole footwear 53
a Sole performance 5.3.1
i Construction 10 5:3:1:1 -- Conform Insole shall not be Conform
removed without
damaging the footwear
ii. Upper/outsole Bond 10 53.12 N/mm 52 4.0 (Min)& Conform
strength 3.0(Min) in case of sole
tearing
b Toe Protection (Metallic | 5.3.2
toecap)
i. General 10 5.3.2.1 - Conform Toecap shall be incorporated Conform

in such a manner that they
cannot be removed without
damaging the footwear. With
the exception of all rubber and
all polymeric footwear, fitted
with internal toecaps shall
have a vamp lining or an
element of upper that serves as
a lining and in addition the
toecaps shall have an edge
covering extending from the
back edge of the toecap to at
least 5 mm beneath it and at
least 10mm in the opposite
direction. Width of flange
Shall Not greater than 10 mm
scuff resistance coverings for
the toe region shall be not less
than 1 mm in thickness.

Test Results relate only to the samples tested.
Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319
Report should not be produced in piece meal.
Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports.

Laboratory : B-100, Phase-Il, Noida-201305 (U.P.) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI485LIZC)
Contact : 9210919525, 9810281818, Ph.: 0120-4559212, 4208641, 4208603, Fax : 0120-4324818
E-mdil : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com | Website : www.atharvalabs.com




Format No ALPL/5.10.2

TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY.
DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

Sl. No. | Name of the Test Size of | Clause no | Unit Test Value Specified Requirement | Conformity
shoe Obtained
ii. Internal Length of Toecap 10 5.3.22 mm 42.4 40 (Min.) Conform
Table -5
c Impact Resistance 53.23
(Metallic toecap)
i. Impact resistance of safety 10 5323 mm 19.2 The clearance under Conform
footwear Table -6 toecap was not toecap 14.5 (Min) and
develop any toecap shall not develop
cracks on the test any cracks on the test
axis through axis through which light
which light can can be seen
be seen
d Compression Resistance 5324
(Metallic toecap)
i Compression resistance 10 5324 mm 20.3 The clearance under Conform
of safety footwear Table -6 toecap 14.0 (Min)
e Behavior of Toe-Caps 5.3.2.5
i. Corrosion resistance of 10 5325.1 | mm’ No Corrosion Corrosion shall not Conform
metal toecaps observed exhibit more than 3
areas and none of which
shall exceed 2.0 mmin
any direction.
f Leak proof footwear 10 533 -- NA for Shall be no leakage of N.A.
Classification-1 air
g Specific ergonomic 5.3.4
features (Questionnaire)
i. Is the inside surface of the footwear free from rough, sharp or hard areas that Yes OK
caused you irritation or injury?
ii. Are there no pinch points caused by the toecap or the edge covering of the Yes OK
toecap?
iii. Is the footwear free of features that you consider to make wearing the Yes OK
footwear hazardous.
iv. | Can the fastening be adequately adjusted? (if necessary) Yes OK
V. Can the following activities be performed without problems:
Walking (For 5 min at speed approx. 6Km/hr) Yes
Climbing stairs (climb & descent 17 + 3 stairs for | min) Yes
Kneeling/crouching down (Figure 1 of EN ISO 20344) Yes

e Test Results relate only to the samples tested.

e  Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319 il i
. Report should not be produced in piece meal. T.R. l\fn.-:\ .1809330 /‘
. Atharve Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports. ‘ Page 3‘-q1f‘§_8,/ Ko

Laboratory : B-100, Phase-Il, Noida-201305 (U.P.) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI1485LI1ZC)
Contact : 9210919525, 9810281818, Ph.: 0120-4559212, 4208641, 4208603, Fax : 0120-4324818
E-mail : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com | Website : www.atharvalabs.com




Format No ALPL/5.10.2

TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,
DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SI. No | Name of the Test Size of | Clause Unit Test Value Specified Conformity
shoe no. Obtained Requirement
h Slip resistance 53.5
i. |Slip Resistance on Ceramic floor 10 5352 -- Conform
with NaL§ solution (SRA)
i)Condition A 0.31 >0.28
(Forward Heel Slip)
ii) Condition B
(Forward Flat Slip) 0.36 =>0.32
4 Upper (Leather) 5.4
General 10 54.1 mm 63.6 52 (Min) Conform
Table -10
b Thickness 10 542 mm (Not Rubber N.A.
Table -11 Applicable for 1.50(Min)Poly-
leather) mericl.0 (Min)
e Tear strength 10 543 N 2893 120 (Min) Conform
Table -12
d | Tensile strength 10 544 N/mm® 34.3 15 ( Min) Conform
Table -13
€ Flexing resistance 10 545 -- ( Not Rubber- No cracking N.A.
(Rubber/polymer) Table -14 Applicable for | before 125000 flexes.
leather) Polymeric- No
cracking before
150000 flexes
F Water Vapour Permeability 10 54.6 mg/cm™.h 1.7 0.8 (Min) Conform
g Water Vapour Coefficient 10 54.6 mgfcm2 24.6 15 (Min) Conform
h pH value 10 5.4.7 -- 4.4 3.2( Min), If pH value Conform
below 4 the difference
figure shall be less
than 0.7
i Hydrolysis 10 5438 mm ( Not No cracking shall occurs N.A.
Applicable for before 150000
leather) flexing cycle
il Chromium VI Content 10 549 mg/kg Not detected Shall not exceed 3.0 Conform
3 mg/kg

Test Results relate only to the samples tested.
Some test may not be covered in our NABL scope. kindly refer our cert no TC-6319

Report should not be produced in piece meal. T.R. No.© .:xl§09380 LN

Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports. . Page 4@

Laboratory : B-100, Phase-Il, Noida-201305 (U.P.) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI485LI1ZC)
Contact : 9210919525, 9810281818, Ph.: 0120-4559212,4208641,4208603, Fax : 0120-4324818
E-mail : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com |Website : www.atharvalabs.com




TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,

Format No ALPL/5.10.2

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SL Name of the Test Size of | Clause Unit Test Value Specified Conformity
No. shoe no. Obtained Requirement
5 Lining —Vamp 5.5
a Tear strength 10 5.5:1 N 46.5 15 (Min) Conform
Table -15
b Abrasion resistance 10 No development Shall not develop Conform
i)Dry 25,600 cycles -- of hole any holes
5452 No development Shall not develop Conform
ii)Wet 12,800 cycles -- of hole any holes
c Water Vapour 10 5:5.3 mg/cm.h 21.5 2.0 (Min) Conform
permeability
d Water Vapour 10 553 mg/cm” 178.6 20 (Min) Conform
Coefficient o,
e pH value 10 55.4 -- 3.2( Min), If pH N.A.
(Not applicable value below 4 the
for Textile) difference figure
shall be less than 0.7
f Chromium VI Content 10 5.59:5 mg/kg (Not applicable Shall not exceed N.A.
for Textile) 3.0 mg/kg
6 Lining-Quarter 5.5
a Tear strength 10 5.5.1 N 32.4 15.0 (Min) Conform
Table -15
b Abrasion resistance 10 5.52
1)Dry 25,600 cycles -- No development Shall not develop Conform
of hole any holes
ii)Wet 12,800 cycles -- No development Shall not develop Conform
of hole any holes
(¢ Water Vapour 10 5.5.3 mg/cm”.h 20.3 2.0 (Min) Conform
Permeability
d Water Vapour 10 553 mg/cm” 172.4 20 (Min) Conform
Coefficient -
e pH value 10 554 -- (Not Applicable 3.2 (Min), If pH N.A.
for Textile) value below 4 the
difference figure
shall be less than 0.7
f Chromium VI Content 10 5:8:5 mg/kg (Not Applicable Shall not exceed N.A.
for TEXtHC) 3.0 mgfkg
ol R
e  Test Results relate only to the samples tested. [ %\l\ w ‘
e  Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319 g AU {.‘ ,“
. Report should not be produced in piece meal. T:R. No. : A180! 380,
. Atharva Laboratories Pvt. Lid does not hold any legal responsibility for the issue of the reports. Paéc:r_f; of -8 ‘;,/
S,

Laboratory : B-100, Phase-Il, Noida-201305 (U.P.) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-1 10075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI485LIZC)
Contact : 9210919525, 9810281818, Ph.:0120-4559212,4208641,4208603, Fax : 0120-4324818
E-mail : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com |Website : www.atharvalabs.com




Format No ALPL/5.10.2

TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,
DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SI. No. | Name of the Test Size of | Clause Unit Test Value Specified Conformity
shoe no. Obtained Requirement
7 Tongue (Synthetic) 5.6
a Tear strength 10 5.6.1 N 28.6 36 (Min) for leather| Conform
Table 16 18N(Min) for
synthetic
b pH value 10 5.6.2 -- N.A. 3.2 (Min), If pH N.A.

(Not Applicable | value below 4 the
for Synthetic) difference figure
shall be less than 0.7

c Chromium V1 Content 10 5.6.3 mg/kg N.A. Shall not exceed N.A.
(Not Applicable 3.0 mg/kg
for Synthetic)
8 Insole (Woven) 5.7
a Thickness 10 5.7.1 mm 23 2.0 (Min) Conform
pH value 10 5.7.2 -- (Not Applicable 3.2 (Min), If pH N.A.
b for Textile) value below 4 the
difference figure
shall be less than 0.7
Water Absorption 10 573 mg/cm” >70 70 (Min) Conform
¢
Water Desorption % >80 80 (Min) Conform~™
d Insole abrasion 10 5.7.4.1 -- No severe There shall no more| Conform
damage observed severe damage
before 400 before
cycles. 400 cycles
e Chromium VI Content 10 573 mg/kg (Not Applicable | Shall not exceed N.A.
for Textile) 3.0 mg/kg
e Test Results relate only to the samples tested.
e  Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319
. Report should not be produced in piece meal.
e  Atharva Laboratories Pvt. 1td does not hold any legal responsibility for the issue of the reports.

Laboratory : B-100, Phase-1l, Noida-201305 (U.P) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTCI158494), GSTIN No. (09AAGCAI1485LIZC)
Contact : 9210919525, 9810281818, Ph.: 0120-4559212,4208641,4208603, Fax : 0120-4324818
E-mail : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com | Website : www.atharvalabs.com




TEST R

EPORT
(BIS & NABL ACCREDITED AND RITES., NAVY,

Format No ALPL/5.10.2

DGS&D. DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SI. No. | Name of the Test Size of | Clause no. Unit Test Value Specified Conformity
shoe Obtained Requirement
9 Insock (Full Insock Removable &
Not Water Permeable) 8.7
a pH value 10 5.7.2 -- N.A.(Not 3.2 (Min), If pH N.A.
Applicable for value below 4 the
fabric) difference figure
shall be less than 0.7
b. Water Absorption 10 5.7:3 mg/cm” >70 70 (Min) Conform
Water Desorption % > 80 80 (Min) Conform
c. | Chromium VI Content 10 5:7:5 mg/kg N.A.(Not Shall not exceed N.A.
Applicable for 3.0 mg/kg
fabric)
d. Abrasion resistance 10 5.74.2 No
i)Dry 25,600 cycles -- development of Shall not develop Conform
hole any holes
ii)Wet 12,800 cycles -- No Conform
development of | Shall not develop
hole any holes

Test Results relate only to the samples tested.
Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319
Report should not be produced in piece meal.
Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports.

Laboratory : B-100, Phase-1l, Noida-201305 (U.P.) India

Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI485LI1ZC)
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(BIS & NABL ACCREDITED AND RITES, NAVY,

TEST REPORT

Format No ALPL/5.10.2

DGS&D. DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SI. No. | Name of the Test Size of | Clause no. Unit Test Value Specified Conformity
shoe Obtained Requirement
10 | Outsole Cleated (Single Density PU ) 5.8
a Design 5.8.1 Cleated Outsole Conform
b Thickness of 10 58.1.1 & mm
Cleated outsole 5.8.1.3
i) dl 11.2 4 (Min) Conform
i) d2 3.8 2.5 (Min) Conform
¢ |Cleated Area 10 5.8.12 -- 0.51xL 0.45xL (Min) at Fore Partf ~ Conform
Conform
030xL 0.25xL (Min) at Heel
(L= 330 mm) san
d Tear strength 10 582 KkN/m 9.2 5 kN/m (Min)for a Conform
material with a density
lower than 0,9 g/cm’.
e Abrasion resistance 10 583 mm® The relative volume Conform
146.5 loss, 250 mm’(Max)
for density of outer
sole <0.9g/cm’
i Flexing resistance 10 5.8.4 mm 1.1 4 (Max) cut growth Conform
before 30,000 flex
cycle
g Hydrolysis(Ross flexing ) 10 585 mm 2.7 6 (Max) cut growth Conform
before 1,50,000 flex
cycle
h Interlayer bond strength 10 5.8.6 N/mm N.A (Not 4.0 (Min)& N.A.
applicable for 3.0(Min) in case of
Single density) sole tearing
Lfi—/\/"‘“/l/‘
Checked by
End of the Test Report
e Test Results relate only to the samples tested.
e  Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319
- Report should not be produced in piece meal. T.R. No. : A1809380
e  Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports Page 8 of 8

Laboratory : B-100, Phase-ll, Noida-201305 (U.P) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI1485LIZC)

Contact : 9210919525, 9810281818, Ph.:0120-4559212,4208641,4208603, Fax : 0120-4324818

E-mail : alplgreaterncida@gmail.com | atharvalab@atharvalabs.com | Website *www.atharvalabs.com
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Format No ALPL/5.10.2

TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,
DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

Test report as per IS : 15298 (Part-2):2016

Report No : A1809380 Dated: 18.10.2018
Ref. No. :N.A Dated: N.A.
Customer Name : Hindustan Rubber & Plastic Industries.

Customer Address : Plot no D1 & D-2,U.P.S.L.D.C Site-B,Industrial Area,Sikandra,Agra
Telephones : NA.

Fax : N.AL

Email : hrpi_shoes@yahos.com.

PART: A - PARTICULARS OF SAMPLE SUBMITTED

Nature of Sample : Personal Protective Equipment (Safety Footwear)
Material Description : Upper-Leather, Quarter Lining- Non Woven Textile, Vamp Lining-Non Woven Textile,

Tongue- Leather, Insole- Woven Textile, Sock- Synthetic, Outsole- Single density PU.

Grade/Variety/Type/Class/Size : Design-A, Class-1, Size-8.

Brand name : TORETTO Declared values :NA

Code No :N.A Batch No. & Date ofmanufacturc :NA

Quantity : 5 Pairs Mode of Packing : Cartoon box.
BIS seal :N.A Letter signature by : N.A.

Date of receipt :29.09.2018 Any other Information : N.A.

PART: B- SUPPLEMENTARY INFORMATION

a) Reference to sampling procedure, wherever applicable: NA
b)Supporting documents for the measurements taken and results derived like graphs, table, sketches and photograph: if any: NA
¢) Deviation from the test methods as prescribed in relevant 1SS/Work Instruction, if any: NA

e ' Test Results relate only to the samples tested. | Al 0|
e Some test may not be covered in our NABL scape, kindly refer our cert no TC-6319 '-"':,_\\\ y _S:‘J-
e Report should not be produced in piece meal. T.'R\.'ﬁiy‘.;_-:Avl 809381}

e Atharva Laboratories Pvt Ltd does not hold any legal responsibility for the issue of the reports. " Pagelof 8 G2

Laboratory : B-100, Phase-Il, Noida-201305 (U.P) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI485LI1ZC)
Contact : 9210919525, 9810281818, Ph.: 0120-4559212,4208641, 4208603, Fax : 01 20-4324818
E-mail : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com | Website : www.atharvalabs.com




TEST REPORT

Format No ALPL/5.10.2

(BIS & NABL ACCREDITED AND RITES, NAVY,

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

PART: C- Test Result

SI. No. | Name of the Test Size of | Clause no Unit Test Value Specified Requirement | Conformity
shoe Obtained
1 Classification of shoe Code designation-I (Footwear made from leather and other materials, excluding all-rubber
or all-polymeric footwear)
2 Design 8 52 -- Design A Illustrated in figure 3 of Conform
IS 15298(Part 2 ):2016
a Height of Upper (h) 8 522 mm 843 <113 Conform
Table -4
b Seat region 8 5293 mce The seat region was The seat region shall be Conform
closedand There was|  closed. There shall be no
1o holes other than to | 165 other than to form seams
form seams below the ie ;
s : - below the minimum height
minimum height given| | ; ;
for design A in table | &IVen for design A in table 10
10
] Whole footwear 5.3
a Sole performance 5.3.1
i Construction 8 5.3.1.1 -- Conform Insole shall not be Conform
removed without
damaging the footwear
il. Upper/outsole Bond 8 53.1.2 N/mm Sul 4.0 (Min)& Conform
strength 3.0(Min) in case of sole
tearing
b Toe Protection (Metallic | 5.3.2
toecap)
i General 8 5.3.2.1 - Conform Toecap shall be incorporated Conform
in such a manner that they
cannot be removed without
damaging the footwear. With
the exception of all rubber and
all polymeric footwear, fitted
with internal toecaps shall
have a vamp lining or an
element of upper that serves as
a lining and in addition the
toecaps shall have an edge
covering extending from the
back edge of the toecap to at
least 5 mm beneath it and at
least 10mm in the opposite
direction. Width of flange
Shall Not greater than 10 mm
scuff resistance coverings for
the toe region shall be not less
than 1 mm in thickness.
e Test Results relate only to the samples tested.
. Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319
e Report should not be produced in piece meal.
L]

Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports.

Laboratory : B-100, Phase-Il, Noida-201305 (U.P) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-1 10075,
CIN No. (U24119DL2007PTC158494), GSTIN No. (09AAGCAI485LIZC)
Contact : 9210919525, 9810281818, Ph.: 0120-4559212,4208641,4208603, Fax : 0120-4324818
E-mail : alplgreaternoida@gmail.com | atharvalab@atharvalabs.com | Website :www.atharvalabs.com




TEST REPORT

Format No ALPL/5.10.2

(BIS & NABL ACCREDITED AND RITES, NAVY,

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SI. No. | Name of the Test Size of | Clause no | Unit Test Value Specified Requirement | Conformity
shoe Obtained
ii. Internal Length of Toecap 8 5322 mm 41.2 39 (Min.) Conform
Table -5
c Impact Resistance 5.3.2.3
(Metallic toecap)
i Impact resistance of safety 8 5323 mm 18.6 The clearance under Conform
footwear Table -6 toecap was not toecap 14.0 (Min) and
develop any toecap shall not develop
cracks on the test any cracks on the test
axis through axis through which light
which light can can be seen
be seen
d Compression Resistance 5.3.2.4
(Metallic toecap)
i. Compression resistance 8 5324 mm 19.4 The clearance under Conform
of safety footwear Table -6 toecap 14.0 (Min)
e Behavior of Toe-Caps 53.2.5
1. Corrosion resistance of 8 5325.1 | mm’ No Corrosion Corrosion shall not Conform
metal toecaps observed exhibit more than 3
areas and none of which
shall exceed 2.0 mm in
any direction.
f Leak proof footwear 8 5.33 -- NA for Shall be no leakage of N.A.
Classification-I air
g Specific ergonomic 5.3.4
features (Questionnaire)
i Is the inside surface of the footwear free from rough, sharp or hard areas that Yes OK
caused you irritation or injury?
ii. Are there no pinch points caused by the toecap or the edge covering of the Yes OK
toecap?
i | Is the footwear free of features that you consider to make wearing the Yes OK
footwear hazardous.
iv. Can the fastening be adequately adjusted? (if necessary) Yes oK
V. Can the following activities be performed without problems:
Walking (For 5 min at speed approx. 6Km/hr) Yes OK
Climbing stairs (climb & descent 17 + 3 stairs for 1 min) Yes OK
Kneeling/crouching down (Figure 1 of EN ISO 20344) Yes OK
e Test Results relate only to the samples tested.
e  Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319 AdTID Y -
e Report should not be produced in piece meal. T.R"‘-‘N 0.: A180
e Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports.

Page 3 of 8

Laboratory : B-100, Phase-Il, Noida-201305 (U.P) India
Regd. Office : 29, Plot No. 28, Sector-4, Dwarka, Delhi-110075,
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TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,

Format No ALPL/5.10.2

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

Sl. No | Name of the Test Size of | Clause Unit Test Value Specified Conformity
shoe no. Obtained Requirement
h Slip resistance 5.3.5
i.  [Slip Resistance on Ceramic floor 8 5.3.52 -- Conform
with NaLS solution (SRA)
i)Condition A 0.30 >0.28
(Forward Heel Slip)
ii) Condition B
(Forward Flat Slip) 0.35 >0.32
Upper (Leather) 54
General 8 5.4.1 mm 57.3 50 (Min) Conform
Table -10
b Thickness 8 54.2 mm (Not Rubber N.A.
Table-11 Applicable for 1.50(Min)Poly-
leather) mericl.0 (Min)
c Tear strength 8 543 N 285.6 120 (Min) Conform
Table -12
d | Tensile strength 8 544 N/mm* 30.6 15 (Min) Conform
Table-13
e Flexing resistance 8 54.5 -- ( Not Rubber- No cracking N.A.
(Rubber/polymer) Table -14 Applicable for | before 125000 flexes,
leather) Polymeric- No
cracking before
; 150000 flexes
F Water Vapour Permeability 8 54.6 mg/em™.h 1.3 0.8 (Min) Conform
g Water Vapour Coefficient 8 54.6 mg/cm® 22.3 15 (Min) Conform
h pH value 8 54.7 - 4.5 3.2( Min), If pH value Conform
below 4 the difference
figure shall be less
than 0.7
i Hydrolysis 8 54.8 mm ( Not No cracking shall occurg N.A
Applicable for before 150000
leather) flexing cycle
j Chromium VI Content 8 549 mg/kg Not detected Shall not exceed 3.0 Conform
mg/kg
y
e  Test Results relate only to the samples tested. - _Q‘{‘“ 1
. Some test may not be covered in our NABL scope. kindly refer our cert no TC-6319 K A:
e Report should not be produced in piece meal. T.R.No:: 6130”%& )
. Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports. Page 4\\@
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(BIS & NABL ACCREDITED AND RITES, NAVY,

TEST REPORT

Format No ALPL/5.10.2

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SL Name of the Test Size of | Clause Unit Test Value Specified Conformity
No. shoe no. Obtained Requirement
5 Lining —Vamp 5.5
a Tear strength 8 5:5.1 N 433 15 (Min) Conform
Table -15
b Abrasion resistance 8 No development Shall not develop Conform
i)Dry 25,600 cycles - of hole any holes
552 No development Shall not develop Conform
ii)Wet 12,800 cycles -- of hole any holes
c Water Vapour 8 553 | mg/em”h 28 2.0 (Min) Conform
permeability
d | Water Vapour 8 553 mg/cm” 189.6 20 (Min) Conform,
Coefficient
e pH value 8 554 -- 3.2( Min), If pH N.A.
(Not applicable value below 4 the
for Textile) difference figure
' shall be less than 0.7
f Chromium VI Content 8 5.5.5 mg/kg (Not applicable Shall not exceed N.A.
for Textile) 3.0 mg/kg
6 Lining-Quarter 5.5
a Tear strength 8 5:5:1 N 31.2 15.0 (Min) Conform
Table -15
b Abrasion resistance 8 552
i)Dry 25,600 cycles -- No development Shall not develop Conform
of hole any holes
ii)Wet 12,800 cycles - No development Shall not develop Conform
of hole any holes
c Water Vapour 8 553 mg/cm”.h 20.5 2.0 (Min) Conform
Permeability
d | Water Vapour 8 553 mg/cm” 173.4 20 (Min) Conforny
Coefficient ‘
e pH value 8 554 - (Not Applicable 3.2 (Min), If pH N.A.
for Textile) value below 4 the
difference figure
shall be less than 0.7
f | Chromium VI Content 8 353 mg/kg | (Not Applicable | Shall not exceed N.A.
for Textile) 3.0 mg/kg
e Test Results relate only to the samples tested. , | \}u\//m
e Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319 Vo i =
e Report should not be produced in piece meal. T.R. No*: A18093807//
e Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports.
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Format No ALPL/5.10.2

TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,
DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

Sl. No. | Name of the Test Size of | Clause Unit Test Value Specified Conformity
shoe no. Obtained Requirement
7 Tongue(Leather) 5.6
a Tear strength 8 5.6.1 N 140.6 36 (Min) for leather| Conform
Table 16 18N(Min) for
synthetic
b pH value 8 5.6.2 -- 44 3.2 (Min), If pH Conform

value below 4 the
difference figure
shall be less than 0.7,

© Chromium VI Content 8 5.6.3 mg/kg Not detected Shall not exceed Conform
3.0 mg/kg
Insole (Woven) 5.7
a Thickness 8 S5 mm 2.2 2.0 (Min) Conform
pH value 8 572 -- (Not Applicable 3.2 (Min), If pH N.A.
b for Textile) value below 4 the
difference figure
shall be less than 0.7
Water Absorption 8 5.7.3 mg/cm™ >70 70 (Min) Conform
c
Water Desorption % >80 80 (Min) Conform
d Insole abrasion 8 5.7.4.1 -- No severe There shall no more| Conform
damage observed severe damage
before 400 before
cycles. 400 cycles
e Chromium VI Content 8 5.7.8 mg/kg (Not Applicable | Shall not exceed N.A.
for Textile) 3.0 mg{kg

e Test Results relate only to the samples tested.

e  Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319 =
®  Report should not be produced in piece meal. T.R. No. YA1809380/ -//
e  Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports. ; Page&of 8 " (v
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TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,

Format No ALPL/5.10.2

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SI. No. | Name of the Test Size of | Clause no. Unit Test Value Specified Conformity
shoe Obtained Requirement
9 Insock (Full Insock Removable &
Not Water Permeable) 5.7
a pH value 8 5.7.2 -- N.A.(Not 3.2 (Min), If pH N.A.
Applicable for value below 4 the
fabric) difference figure
shall be less than 0.7
b. Water Absorption 8 573 mg/cm” >70 70 (Min) Conform
Water Desorption % >80 80 (Min) Conform
c¢. | Chromium VI Content 8 3.7.5 mg/kg N.A.(Not Shall not exceed N.A.
Applicable for 3.0 mg/kg
fabric)
d. | Abrasion resistance 8 5.7.42 No
i)Dry 25,600 cycles -- development of Shall not develop Conform
hole any holes
il)Wet 12,800 cycles -- No Conform
development of Shall not develop
hole any holes

Test Results relate only to the samples tested.
Some test may not be covered in our NABL scope. kindly refer our cert no TC-6319
Report should not be produced in piece meal.
Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports.
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TEST REPORT
(BIS & NABL ACCREDITED AND RITES, NAVY,
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Format No ALPL/5.10.2

DGS&D, DGAQS, AIRPORT AUTHORITY APPROVED LAB)

SI. No. | Name of the Test Size of | Clause no. Unit Test Value Specified Conformity
shoe Obtained Requirement
10 | Outsole Cleated (Single Density PU) 5.8
a Design 5.8.1 Cleated Outsole Conform
Thickness of 8 58.1.1 & mm
Cleated outsole 5.8.1.3
i) dl 12.6 4 (Min) Conform
ii) d2 3.9 2.5 (Min) Conform
¢ |Cleated Area 8 58.12 -- 0.50xL 0.45xL (Min) at Fore Partf ~ Conform
Conform
0.30xL 0.25xL (Min) at Heel
(L=302 mm) Part
d Tear strength 8 5.8.2 kN/m 8.7 5 kN/m (Min)for a Conform
material with a density
lower than 0,9 g/cmS.
e Abrasion resistance b 583 mm”® The relative volume Conform
142.3 loss, 250 mm’(Max)
for density of outer
sole <0.9g/cm’
f Flexing resistance 8 58.4 mm 1.3 4 (Max) cut growth Conform
before 30,000 flex
cycle
g Hydrolysis(Ross flexing ) 8 5.8.5 mm 25 6 (Max) cut growth Conform
before 1,50,000 flex
cycle
h Interlayer bond strength 8 5.8.6 N/mm N.A (Not 4.0 (Min)& N.A.
applicable for 3.0(Min) in case of
Single density) sole tearing

oM’\”‘}/

‘ Checked by

Test Results relate only to the samples tested.
Some test may not be covered in our NABL scope, kindly refer our cert no TC-6319
Report should not be produced in piece meal
Atharva Laboratories Pvt. Ltd does not hold any legal responsibility for the issue of the reports.

End of the Test Report
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Mr. Sn hasi.Sh'lﬁanji

(Technical Manager)’
Authoriiélhw jatory
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